32" TILLER No. 59713

Add 32" Tiller to the Chief and you have the easier

way to till up to an acre an hour! Retarding bar

adjusts to various tilling depths
lacobsen Manufacturing Lompany
1721 Packard Avenue, Hacing, YWISCONS



'|OO- 70 CHIEF TILLER




CHIEF TILLER

KfErY A=— Prod. Nos., 59713-1601
and up
Quantity Columns
':r: l;:: Part Name and Description Quu:hfy l:: : ';:‘: Part Name and Description Guu:i'lfy
1 113412 Frame. 1 58 412023 Screw - 5/16-18 x 2 - Set. 1
2 113397 Hood 1 59 443806 Nut - 5/16-18 - Hex. . 1
3 113398 Cover - Gear Hou51ng . . 1 60 326912 Gasket - Gear Housing. . . 1
4 440118 Bolt - 3/8-16 x 1 - Carrlage . 3 61 400184 Screw - 5/16-18 x 3/4 - Hex.
5 445716 Nut - 3/8-16 - Hex . . . 3 Hd. Cap . . .. . AR
6 326890 Support - R.H. Bearing . . . 1 62 446134 Lockwasher - 5/16 AR
7 440118 Bolt - 3/8-16 x 1 - Carrlage . 3 63 472205 Plug - 3/8 - Pipe. 1
8 445716 Nut - 3/8-16 - Hex . . . 3 64 326913 Shield - Wear. . 1
9 326891 Bearing - Ball . 2 65 400184 Screw - 5/16-18 x 3/4. 2
10 326892 Retainer - Bearing . 4 66 446134 Lockwasher - 5/16. . . 2
11 326893 Gasket - Bearing Retainer. . 1 67 312306 Washer - Thrust. . 1
12 440118 Bolt - 3/8-16 x 1 - Carrlage . 6 68 463017 Key - 3/4 x 3/16 - Woodruf? . 1
13 446140 Lockwasher - 3/8 . . 6 69 326914 Pulley - Input . . . . 1
14 443810 Nut - 3/8-16 ~ Hex. Janm. 6 70 412013 Screw - 5/16-18 x 1/2 -
15 113399 Shaft - Rotor. .. 1 Set . . 1
16 313620 Tine - R.H . 14 71 126374 Frame - Carrler 1§
17 313619 Tine - L.H . . .. 14 126081 Frame - Carrier. 1t
18 400262 Screw - 3/8 6 x1- Hex Hd. 72 342767 Spring - Arm . 1#
Cap . . . AR 326922 Spring - Arm . le
19 446140 Lockwasher - 3/8 . AR 73 153639 Arm - Idler. 1#
20 443110 Nut - 3/8-16 - Hex . AR 113406 Arm - Idler. . le
21 326896 Collar - Retaining . 2 74 326925 Washer - Retaining . 1
22 326897 Shield - Seal. 2 75 311506 Pulley - Idler . 1
23 326942 Sprocket - Rotor . 1 76 453011 Washer - 3/8 . . . . 1
24 326898 Sprocket . 2 77 446140 Lockwasher - 3/8 . 1
25 458428 Ring - Retalnlng . 2 78 400258 Screw - 3/8-16 x 3/4 - Hex.
26 113400 Tube . . . . 1 Hd. Cap . . . 1
27 326900 Bearing - Needle . 2 79 315214 Pulley - Idler 1
28 321294 Seal - 0il . . 1 80 311470 Spacer - Idler Pulley . . 1
29 471216 Fitting - 1/4 l28 x 1/8 - 81 400274 Screw - 3/8-16 x 2-1/2 - Cap . 1#
Grease. .. .o 1 400270 Screw - 3/8-16 x 2 - Cap le
30 459001 "O" - Ring . . . 1 82 453011 Washer - 3/8 . . . . 1
31 326901 Bracket - Bear1ng Support . 1 83 446140 Lockwasher - 3/8 . . 1
32 400188 Screw - 5/16-18 x 3/4 ~ Hex. 84 443110 Nut - 3/8-16 - Hex . 1
Hd. Cap . . .. . 2 85 153216 Rod - Clutch . . 1#
33 453009 Washer - 5/16 .. 3 113407 Rod - Clutch . le
34 446134 Lockwasher - 5/16. . 2 86 341658 Knob - Clutch. 1#
35 443106 Nut - 5/16-18 -~ Hex. 2 315209 Knob - Clutch. le
36 326902 Jackshaft. . . 1 87 444762 Nut - 3/8-16 . . . 1#
37 326903 Plate - Retalner - . 1 460026 Pin - 1/8 x 3/4 - Cotter . le
38 400180 Screw - 5/16-18 x 1/2 - Hex. 88 326928 Bar - Support. . . 1
Hd. Cap . . . . 1 89 113408 Anchor . . . 1
39 446134 Lockwasher - 5/16. 1 91 500162 Decal - Name . . . . . . . . 1
40 326904 Shaft - Input. 1 93 409508 Screw - #2 x 1/4 - "U" Type. 2
41 458419 Ring - Retaining . 1 94 326932 Pin. . e 1
42 463017 Key - Woodruff . 2 95 326933 Pin - Retalnlng 1
43 326905 Gear - Input 1 96 460312 Pin - Hair Cotter. 1
44 312306 Washer - Thrust. . . 2 97 326941 Spring - Lift. 2
45 113401 Cluster - Input Shaft . 1 98 326946 Belt - Drive . 1
46 326900 Bearing - Needle . 2 99 460312 Pin - Hair Cotter. 4
47 312306 Washer - Thrust. . 1 100 460328 Pin - Hair Cotter. 1
48 113402 Cluster Gear and Bear1ng . 1 101 326934 Pin - Upper Hitch. 1
49 326907 Bearing - Needle . 2 102 326935 Arm - Extension. . . .. 1
50 326908 Washer - Thrust. 2 103 400404 Screw - 1/2 13 x 1 - Hex Hd.
51 326909 Chain. 1 Cap . . . .. . 1
52 470517 Link - Connectlng 1 104 446152 Lockwasher - 1/2 . . . 1
53 113404 Housing - Gear . 1 105 400408 Screw - 1/2-13 x 1- 1/2 - Hex
54 321276 Bearing - Needle . 1 Hd. Cap . . . . . 1
55 326911 Spring - Take-up . . 1 106 452012 Washer - 1/2 . . . 1
56 400184 Screw - 5/16-18 x 3/4 - ‘Hex. 107 443118 Nut - 1/2-13 - Hex . 1
Hd. Cap . . . 1 108 324066 Pin - Anchor . . 1
57 443106 Nut - 5/16 18 - Hex 1
AR - As Required.
t - Prod. No. 59713-1601 thru 59713-11664.
§ - Prod. No. 59713-11665 and up.
® - Prod. No. 59713-1601 thru 59713-8150.
# - Prod. No. 59713-8151 and up.
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